


ADVANCES IN WATER
DESALINATION



WILEY SERIES ON ADVANCES IN WATER
DESALINATION

NOAM LIOR, Series Editor

Editorial Board

Miriam Balaban

Editor in Chief of Desalination and Water Treatment;
Secretary General of the European Desalination Society

University Campus Bio-Medico of Rome, Faculty of Engineering; Italy
Center for Clean Water and Energy, Department of Mechanical Engineering,
MIT, Cambridge, MA, USA

Mohammad A. Darwish

Professor Emeritus, Kuwait University, Kuwait

Consultant, Qatar Environment and Energy Research Institute, Doha, Qatar

Osamu Miyatake

Professor Emeritus of Kyushu University, Japan
Special Advisor of JDA (Japan Desalination Association)
Fukuoka, Japan

Shichang Wang
[...]
Figure 2.4 Cumulative MSF, MED, and SWRO capacities in the Red Sea in m3/d. A
colored graph is published in Ref. 27



90

Figure 2.5 Cumulative MSF, MED, and SWRO capacities in the Mediterranean Sea in m3/d. A colored graph is published in Ref. 27



GLOBAL DESALINATION CAPACITY 91

program to address the country’s growing water shortage, which is expected to raise
the target for desalinated water production to 2.1–2.7 Mm3/d by 2020 depending
on water demand and other alternatives [9]. Furthermore, it is planned to sharply
increase the use of the country’s brackish water resources, from around 16,500
m3/d to 220,000–274,000 m3/d [10]. Other measures include more water-efficient
practices, fixed water quotas, greater enforcement of water restrictions, and upgrad-
ing of waste water treatment capacities in order to increase recycling of waste water
from presently 75% to 95% within 5 years [8].

2.2.2.4 Other Sea Regions While seawater desalination is already a well-
established technology in the abovementioned sea regions, the era of large-scale
desalination projects is about to start in other parts of the world. In California,
a potential for 15–20 seawater desalination projects with a combined capacity of
1.7 Mm3/d is expected for 2030. These would increase the share of desalination
to 6% of California’s 2000 urban water use. The two largest and most advanced
projects are located in the cities of Carlsbad and Huntington Beach with a proposed
capacity of 200,000 m3/d each [11].

In Australia, the first large SWRO plant with a capacity of 144,000 m3/d became
operational in Perth in 2006, followed by a second project of similar size in the Gold
Coast in 2008, and a third project in Sydney in 2010 with a capacity of 250,000
m3/d. Further projects are under development in Adelaide, the Upper Spencer Gulf,
near Perth, and in Karratha, with capacities ranging between 120,000 and 140,000
m3/d, and in Victoria and Queensland with capacities of 400,000-450,000 m3/d
[8,12].

A third impressive example is China. Desalination capacity is currently estimated
at around 366,000 m3/d, which may increase by the factor of 100 to 36 Mm3/d until
2020. It is expected that most of the investment will go into the four northeastern
coastal provinces of Tianjin, Hebei, Liaoning, and Shandong, where total water
shortage reached 16.6–25.5 billion m3/y in 2010. Besides desalination of seawater,
waste water reclamation is a serious option under consideration [8].

In conclusion, about three-quarters of the global seawater desalination capacity
is located in the Mediterranean region and the Middle East, specifically in the sea
areas of the Gulf, the Red Sea, and the Mediterranean Sea. Small semienclosed seas
may be understood as self-contained ecosystems [13], which are prone to pollution
and anthropogenic impacts. The response of the affected ecosystem depends on
the magnitude of the impact and the sensitivity of the system to pollution and
disturbance.

An outstanding example is the Gulf, with the world’s highest density of large
desalination plants. Very few similar areas exist that face such a high concentra-
tion of disturbance, and the prognosis for the Gulf continuing to provide abundant
natural resources is poor [14]. Seawater desalination plants are included in the
list of major sources of land-based marine pollution in the Gulf by the United
Nations Environment Program (UNEP) and the Regional Organization for the Pro-
tection of the Marine Environment (ROPME) [15,16]. The problem for the Gulf,
not only with regard to desalination, is the limited cross-border collaboration and



92 ENVIRONMENTAL AND PERFORMANCE ASPECTS

even domestic collaboration among government agencies. Even where each project
receives environmental assessment or attention, each is treated more or less in iso-
lation, rarely in combination. However, the accumulative effects of an increasing
number of projects in such a small, biologically interacting sea such as the Gulf
exacerbates the overall deterioration [14].

On the contrary, desalination plants in Australia and California are unlikely to
produce measurable effects on the Pacific Oceans; however, local coastal habitats
may be affected by the discharges, either by individual projects or cumulatively by
several projects along a coastline.

2.3 STATE OF THE ART OF THE TECHNOLOGY

All desalination processes have been extensively described in the literature [e.g.,
17–20]. The intention of this chapter is not to reproduce these textbook materi-
als but to describe the different desalination processes with regard to the use of
resources, environmental considerations, and performance. While the design of the
intake, pretreatment, desalination process, and outfall largely determine the impacts
on the marine environment, energy demand and air quality impacts depend mainly
on the process type.

2.3.1 Seawater Intake

Seawater desalination plants can receive feedwater through either a surface water
intake or a subsurface intake embedded in the seafloor or beach sediments. Surface
intakes include the nearshore intakes of most distillation plants, which are often
located directly at the shoreline, and the submerged intakes that are more common
for large SWRO projects and are typically located further offshore and in greater
water depths.

For SWRO plants, different types of subsurface intakes with either vertical
or horizontal collectors have also been used successfully [19,21–25] [Fig. 2.6].
Vertical wells and horizontal radial wells are both embedded in the permeable
onshore sediments, whereas horizontal drains are drilled horizontally from a central
point on land into the offshore sediments. Where the natural sediments are not
sufficiently permeable, onshore or offshore infiltration galleries can be constructed
by replacing the natural sediments by a more permeable medium into which the
perforated pipes are embedded.

2.3.1.1 Surface Intake Surface intakes are usually equipped with a combi-
nation of screens to reduce the amount of debris and the number of organisms
that are absorbed by the plant with the feedwater. Most advances in screen design
stem from the power industry. State-of-the-art intake systems [19] can effectively
reduce the impingement of aquatic organisms against screens and the entrainment
of organisms into the plant. Passive screens with a large surface area and no mov-
ing parts are commonly used for large SWRO plants. The screens are operated



STATE OF THE ART OF THE TECHNOLOGY 93

Figure 2.6 Subsurface intakes: vertical wells, horizontal radial well, and horizontal drains.

with a very low velocity to reduce impingement of marine organisms and can be
backflushed with compressed air to remove debris.

The prevailing intakes for SWRO plants are offshore submerged intakes, where
the intake is located at some distance from the coast and in greater water depth.
As marine life is usually less abundant in these areas, submerged intakes often
produce a better feedwater quality with lower contents of suspended solids and
microorganisms than do nearshore intakes. Depending on the seafloor bathymetry,
this may require a distance of several hundred meters from the shore and a water
depth of 10–20 m.

The seawater transmission pipeline from an offshore submerged intake to the
shore can be placed either on or below the seabed, using open-trench or tunneling
techniques. Intakes located directly at the shoreline, which is more common for
distillation plants but also seen in some SWRO plants, are often protected by a
jetty or breakwater basin in order to reduce wave action and to allow suspended
material to settle.

2.3.1.2 Subsurface Intake Because of the limited output capacity of beach-
wells and because of the lower recovery of SWRO systems compared to brackish
water reverse osmosis (BWRO) systems, a large number of single wells would be



94 ENVIRONMENTAL AND PERFORMANCE ASPECTS

required for a large SWRO plant, which is difficult to realize [18]. Beachwells are
therefore usually considered only for small SWRO plants with capacities ≤20,000
m3/d. A feasible alternative to open intakes for large seawater desalination plants are
horizontal drains, such as the Neodren system, which is installed from an onshore
site by horizontal directional drilling into the seafloor sediments. Sufficient flow
rates can be realized for all plant sizes depending on the number of drains installed.
The technology is, for example, used in the San Pedro del Pinatar plant in Spain,
with a capacity of 65,000 m3/d [26; Table 4 in Ref. 27], and was also considered
in the planning studies for the Barcelona plant (200,000 m3/d) [28] and other large
plants in Algeria with capacities of ≤500,000 m3/d [Table 5 in Ref. 27; 29] but
not selected in the final design. For a 200,000-m3/d plant, a maximum batch of 25
drains would be required, spaced at a distance of 2–3 m onshore (50–75 m total)
and spreading out 300 m offshore in a fanlike arrangement.

In Long Beach, California, an ocean floor demonstration system is currently
being tested which combines offshore infiltration galleries for the intake and a
discharge gallery for the outfall (see also Section 2.3.5.2). Both consist of perforated
laterals placed under the ocean floor to collect or to discharge the water. The
infiltration rates are 2 and 4 L/m2 per minute, and the discharge rates are 5.3–6.9
L/m2 per minute. The intake in combination with 100 μM and 5 μM cartridge
filters were found to achieve sufficient DOC and turbidity removal to be used as
feedwater to a SWRO plant. The performance was comparable to effluent produced
by a microfiltration system [24].

As subsurface intakes use natural sediments for prefiltration, they can be
described as a ‘natural treatment system’ or ‘biofilter’. Favorable conditions
for subsurface intakes are geologic formations with a high transmissivity and a
certain sediment thickness, whereas unfavorable conditions include sediments
with high volumes of mud and a low degree of ‘flushing’ [30]. Biofilters often
produce a better feedwater quality than open intakes as the water is typically
characterized by lower and less variable amounts of organic carbon, suspended
solids, nutrients, and microorganisms, and hence by a lower fouling potential
[21]. This considerably reduces the pretreatment requirements in the ‘engineered
pretreatment system’ following the biofilter. Further pretreatment is usually limited
to acid and/or antiscalant addition followed by cartridge filtration. Extensive field
experience shows that SWRO systems treating wellwater, with cartridge filtration
as the only filtration step, can be operateded successfully over the years [18].

Shallow beachwells sometimes contain significant amounts of suspended parti-
cles [18]. Moreover, water from beachwells is often anaerobic or anoxic and may
contain hydrogen sulfide, as well as iron(II) and manganese(II) depending on the
geology. Aeration may lead to the precipitation of ferric hydroxide, which causes
turbidity, and the formation of manganese dioxide deposits on the membranes over
time. In some SWRO plants operating on wellwater, iron(II) and manganese(II)
were initially absent but increased over time, e.g., in Malta. This appearance of
insoluble salts in the feedwater is a risk of beachwell intakes, which may neces-
sitate the installation of granular media filters in case feedwater conditions should
deteriorate over the lifetime of the project. Moreover, the water composition of



STATE OF THE ART OF THE TECHNOLOGY 95

wellwater with regard to sparingly soluble salts (barium and strontium sulfates
and silicates) may differ substantially from that of surface seawater, which may
necessitate the use of an antiscalant.

2.3.2 Pretreatment Processes and Chemical Use

The main operational concerns and reasons for pretreatment in SWRO plants
(Fig. 2.7) are particulate fouling by suspended particles, biofouling by microor-
ganisms, organic fouling by dissolved organic matter, scaling by sparingly soluble
inorganic compounds, and oxidation and halogenation by residual chlorine. The
type and amount of pretreatment depends on the intake water quality. An overview
on the main pretreatment alternatives for SWRO plants is given in the following
subsections.

2.3.2.1 Minimal Pretreatment As subsurface intakes such as beachwells
and offshore horizontal drains are biofilters that can reduce both organic and
biofouling on the SWRO membranes, the following engineered pretreatment sys-
tem is often minimal. The conventional steps of chlorination–dechlorination and
coagulation–flocculation are seldom required, and systems are operated with a
single filter only, using selective pretreatment against scaling where required and
depending on the feedwater composition [Tables 3 and 4 in Ref. 27]. In San Pedro
del Pinatar (Spain), for example, two “twin plants” with a capacity of 65,000 m3/d
are being operated. One plant is equipped with an open intake followed by a two-
stage dual media filter and uses about 4 mg/L of coagulant (FeCl3), whereas the
other uses a subsurface intake followed by a sand filter and operates without coag-
ulant. Both plants use about 1 mg/L of antiscalant and no chlorine [31]. A smaller
beachwell plant in Javea, Spain (26,000 m3/d) operates without any pretreatment
chemicals and requires acid and caustic cleaning of the membranes only about once
a year [32].

2.3.2.2 Conventional Pretreatment As surface intakes must accommodate
more variable water quality due to seasonal weather conditions and algae blooms,
pretreatment is generally more complex and extensive than for subsurface intakes.
The conventional pretreatment for SWRO plants with surface intakes includes
shock chlorination to control marine growth in the intake system, followed by
coagulation–flocculation and filtration to remove suspended solids and colloids,
and dechlorination prior to the RO units. Sometimes additional screening, sedi-
mentation or flotation is included as an initial pretreatment step (Fig. 2.7).

Chlorine is usually added intermittently to the feedwater in doses of ≤10 mg/L
to control biogrowth on the intake screens, inside the intake pipe, and in the pre-
treatment line, with one to three dosing points along that line. Chlorination can
be carried out daily, weekly, or biweekly, depending on the site. Some plants also
operate more successfully without chlorination, which breaks natural organic matter
into biodegradable compounds that may increase biofouling in SWRO elements.
The water is dechlorinated ahead of the SWRO units with a reducing agent, sodium
bisulfite (SBS), usually in a dosage of 3 times the residual chlorine concentration



96

Figure 2.7 Simplified flow-chart of a SWRO plant with conventional pretreatment (top) or UF/MF pretreatment (bottom): (SM—static mixer;
FLC—flocculation chambers; DAF—dissolved air flotation; SED—sedimentation; PF—pressurized media filter; GF—gravity media filter;
CF—cartridge filter; BW—backwash; CEB—chemically enhanced backwash; CIP—cleaning in place); dotted lines show intermittent flows/doses
(adapted from data in Refs. 18 and 33-35).



STATE OF THE ART OF THE TECHNOLOGY 97

to remove any residual oxidants from the RO feedwater, which might damage the
membranes [Table 2 in Ref. 27].

Coagulation–flocculation is a combined process. Coagulation is the destabiliza-
tion of the particle surface charge of small and colloid particles, which is followed
by flocculation , i.e., the formation of larger flocs. The dosing of primary coagulants,
typically ferric chloride (FeCl3) or ferrous sulfate (FeSO4), depends on the feed-
water quality and ranges between 0.2 and 20 mg/L [Table 5 in Ref. 27]. Doses
of 1–6 mg/L are assumed to be the rule and 20 mg/L the exception. The resul-
tant formation of metal hydroxides is very rapid, but effective coagulation requires
intensive mixing to bring the hydroxides in contact with the colloid particles. This
is achieved downstream of the injection point by static mixers or flocculation
chambers that induce more gentle mixing. The process can be further enhanced by
the addition of a coagulant aid, which is typically a longchain organic polymer.
Cationic polymers can also be used as primary coagulants [18].

Filtration is either performed in pressurized vessels or gravity concrete cham-
bers. The filters contain a single or dual medium, usually anthracite and sand, are
arranged in a single- or two-stage configuration, and are backwashed with either
filtrate or concentrate. The backwash water is discharged into the sea or dewatered
and the sludge transported to a landfill. The backwash frequency and the amounts
of sludge produced depend on the amount of suspended solids in the feedwater and
the required coagulant dose. Two-stage dual-medium filtration is usually effective
in producing a consistent feed quality, even under fluctuating water conditions [36].
Sedimentation or dissolved air flotation (DAF) can precede single- or dual-stage
filtration in locations with treatment-recalcitrant feedwater [33]. In the Gulf, some
new SWRO plants have incorporated DAF followed by UF or media filters to
deal with extended periods of red tides [37]. In many SWRO plants, a single-stage
pressurized or gravity filter was found to be sufficient [Table 5 in Ref. 27].

Scaling by inorganic salts, metal oxides, and hydroxides does not present a
problem with the majority of seawater feeds as a result of the relatively low recov-
ery rate (≤50%) of SWRO plants, the high ionic strength of seawater, and the
low concentration of bicarbonate ions in seawater [36]. Nevertheless, most SWRO
plants use 1–2 mg/L of antiscalants or 20–50 mg/L of acid to avoid the risk of
scale formation on the RO membranes. Some plants also operate without any anti-
scalant, e.g., on the Cayman Islands or in the Mediterranean. Laboratory studies
suggest that calcium carbonate scaling—the main scalant in SWRO—should not
occur since the induction time of calcium carbonate is considerably longer than
the residence time of the water in the membranes [38]. This result raises questions
about the current practice of antiscalant use in SWRO, which should be further
evaluated by pilot studies and in full-scale SWRO plants. If a second stage is nec-
essary for boron removal, which requires that the pH be raised to ∼10, antiscalants
are needed to prevent the formation of magnesium hydroxide [Mg(OH)2]. SWRO
plants with a single stage often use acid only, while plants with a second RO stage
often use polymer antiscalant to maintain a higher pH for boron removal.

2.3.2.3 Ultrafiltration (UF) and Microfiltration (MF) An emerging alterna-
tive to conventional pretreatment in SWRO is UF/MF pretreatment. The number



98 ENVIRONMENTAL AND PERFORMANCE ASPECTS

of full-scale SWRO plants equipped with UF/MF pretreatment, however, is still
fairly low compared to the many pilot studies that have demonstrated a good per-
formance of UF/MF in SWRO, and the manifold benefits that have been cited in
the literature.

One proclaimed benefit is the consistently high feedwater quality that is produced
regardless of source-water fluctuations, which generally results in a reduced fouling
potential of the SWRO membranes, a lower cleaning frequency, and hence a lower
chemical use, as well as a longer membrane life and therefore savings in material
and energy use. Moreover, a better feed quality offers the potential to operate
at a higher flux, so that the total membrane surface area can be reduced. The
pretreatment system would be smaller, too, because less feedwater needs to be
treated. It is therefore estimated that UF/MF pretreatment can save about one-
third in plant area size [18] and about one-third in the membrane replacement
rate [39]. Despite these benefits, however, conventional pretreatment is still often
chosen over UF/MF for new SWRO projects. One possible reason could be the
still limited performance data of full-scale UF/MF-SWRO plants [40].

UF/MF was once considered as a possibly “chemical-free” alternative to con-
ventional pretreatment that may eliminate the need for coagulant dosing with good
feedwater quality [41] and the need for a continuous presence of free chlorine
[36,42]. However, the use of a disinfectant, either continuously or intermittently,
and the use of inline coagulation, which is the dosing of a coagulant without a
sedimentation or filtration step, seem to be common practice in many UF/MF sys-
tems in order to improve the process performance and filtrate quality. Moreover,
UF/MF membranes usually require intermittent chemically enhanced backwashing
(CEB) and cleaning in place (CIP).

Performance data on more than 40 UF/MF-SWRO systems could be obtained
from the more recent literature (years 2000–2009). Of these, only 16 provided
information on full-scale operational plants [Table 6 in Ref. 27], the remaining
were pilot systems [Table 7 in Ref. 27]. Examining the available literature led to the
following conclusions concerning chemical use in UF/MF pretreatment for SWRO.

The majority of UF/MF-SWRO systems showed a reliable and often supe-
rior performance to conventional pretreatment systems in terms of turbidity and
microorganisms removal. The favorable performance, however, must partly be
attributed to the use of chemicals similar in type and dosage to chemical use
in conventional pretreatment. However, some UF/MF systems performed less well
compared to conventional pretreatment in terms of dissolved organics removal.
MF/UF pretreatment may therefore not always be an adequate solution for the pre-
vention of organic fouling [43], unless coagulation prior to UF/MF is used, which
can improve the adsorption and removal of organics as fine particulates. Coagulants
may not be needed in every UF/MF system. The need and the optimum dosage
should be established by pilot testing [39], as overdosing may also result in opera-
tional problems of the UF/MF membranes [44] and of the SWRO membranes [45],
as well as in unnecessary costs and environmental impacts.

The reported coagulant levels in this review ranged between 0.2 and 10 mg/L in
UF/MF pilot plants and between 0.3 and 10 mg/L in UF/MF full-scale plants, with



STATE OF THE ART OF THE TECHNOLOGY 99

values of 0.2–2 mg/L assumed to be the norm and 10 mg/L the exception [Tables
6 and 7 in Ref. 27]. This compares to ranges of 0.2–20 mg/L in conventional
pretreatment, where ranges of 1–6 mg/L are assumed to be the norm and 20 mg/L
the exception [Table 5 in Ref. 27].

Chlorination levels in several UF/MF systems ranged between 0.3 and 2 mg/L,
which is similar to conventional pretreatment where low-level continuous chlori-
nation of 1–2 mg/L is applied. However, many conventional SWRO plants now
use intermittent chlorination. For example, an intermittent dose of 10 mg/L for
one hour per day equals a continuous dosage of “only” 0.4 mg/L. As chlorination
intervals in conventional pretreatment are often even longer, e.g., once per week,
chlorine use may be even lower. Many UF/MF systems additionally employ CEBs
with considerable chlorine doses, which may compare to an additional chlorine
level of 0.5–2 mg/L if the chemicals were used continuously. For instance, a UF-
SWRO plant in Asia reported feedwater chlorination in a dosage of 1 mg/L and
chlorination of every backwash once every hour in a dosage of 15 mg/L [40].

In conclusion, the reported chemical use in UF/MF pretreatment does not seem
to live up to the expectations that were initially placed into the technology of
being a chemical-free process. However, total chemical use in UF/MF is in some
cases claimed to be significantly lower or minimal compared to conventional
levels [40,41,46]. Pearce [39] assumes that UF/MF systems can be operated at a
coagulant dose concentration of 43% of conventional pretreatment (i.e., 0.3 mg/L
instead of 0.7 mg/L as Fe) and that chlorine use can be reduced to intermittent
chlorine cleaning. Indeed, a lower consumption of chemicals in UF/MF seems to
be feasible.

For example, a lifecycle analysis and aspects of operability led to the selec-
tion of a UF system over a classic two-stage filtration system for a desalination
project south of Perth with a capacity of 140,000 m3/d, which will presumably
operate without coagulation [47]. Our literature review indicates that coagulant
use seems to be lower in UF/MF pretreatment than in conventional pretreatment,
whereas chlorine use appears to be higher in some UF/MF-SWRO plants, due
to a combination of continuous chlorination and intermittent shock chlorination
during CEB and CIP. Some UF/MF systems were found to be liable to bio-
fouling without continuous or intermittent chlorination of the UF feed, CEB or
CIP [48,49].

The overall chemical use of an UF/MF SWRO system depends on the filtration
time and the backwashing, CEB, and CIP intervals. One option to postpone back-
washing and CEB might be additional pretreatment prior to membrane filtration,
such as a beachwell or a sand filter. Other options are to lower the flux, which
will increase the total membrane area to be installed [50], or to operate without
coagulant pretreatment but more frequent cleaning [39]. A well-designed system
operated on good feedwater quality may thus, indeed, reduce chemical use. How-
ever, an integrated membrane system does not seem to be superior to conventional
pretreatment in terms of chemical use when inline coagulation, chlorination and
frequent CEB is employed. In that case, the only remaining benefit may stem from
the reduced cleaning frequency (CIP intervals) of the SWRO membranes due to



100 ENVIRONMENTAL AND PERFORMANCE ASPECTS

the improved quality of the feedwater, which may cause a reduction in chemical
use of the overall system.

2.3.3 Comparing Pretreatment Processes with Respect to Organic
and Particulate Foulant Reductions in SWRO Systems

This section studies various seawater pretreatment systems regarding to particulate
and organic matter removal. To study organic matter, liquid chromatography with
online dissolved organic carbon detection (LC-OCD) and fluorescence excitation
emission were considered, while for particulate matter the modified fouling index
at constant flux was employed.

The results from six locations are presented. These locations present various
pretreatment options found in seawater reverse-osmosis systems: coagulation and
dual-medium filtration, microfiltration, beachwells, and ultrafiltration. The plant
names and locations are not disclosed, as requested by plant operators.

2.3.3.1 Plant Description The locations summarized in Table 2.1 were stud-
ied. The locations include conventional and membrane pretreatment, and different
intakes as beachwells and a system termed the underocean floor . The studied period
corresponds to July 2007–August 2009.

Table 2.1 Summary of Seawater Reverse Osmosis (SWRO) Locations and Plants

Location Intake Pretreatment RO unit

A (northern
Mediterranean
water)

Direct intake UF (0.01 μM) R = 40%, J = 15
L/(m2· h)

B (US—Long
Beach, CA)

Beachwell

D (eastern
Mediterranean
water)

Submerged pipe Coagulation—
DMF

R = 40%

S (northwestern
Mediterranean
water)

Submerged pump
(L = 2.5 km)

UF (0.02 μM) R = 45%, J = 15
L/(m2· h);

7 elements per
vessel, 8-in.
module; never
cleaned

U (northern Pacific
Ocean

Underocean floor Underocean floor

Z (North Sea water) Submerged
(L = 100 m)

Strainer–UF
(∼300 kDa)

R = 40%, J = 15
L/(m2· h) 6
elements/vessel,
8-in. module
never cleaned



STATE OF THE ART OF THE TECHNOLOGY 101

Figure 2.8 Scheme of site A.

Site A The pilot plant consists of two parallel RO pretreatment lines: ultrafiltra-
tion (UF) and coagulation combined with dual-medium filtration (Coag + DMF)
(Fig. 2.8).

The water intake is a submerged (2 m) pump close to the coastline (1 m distance).
Water is pumped (12 m height) for ∼40 m length into a plastic tank for sand
particles to settle and for algae removal through a 2-mm screen. Water is pumped
again ∼30 m distance to the pilot plant installation. Seawater is received in a tank
(0.8 m3) and then distributed to the DMF line and to the UF line. There is no pH
correction or acid addition in any part of the plant.

The RO units consist of one 4-in. module working at 20% recovery. For the
prediction model estimation, typical full-scale conditions were applied.

Iron chloride (FeCl3) at a dose of 2 mg Fe3+/L was employed. Coagulant is
dosed in front of the DMF by dosing pumps. A cationic polymer (0.15–0.2 mg/L)
is added as well before DMF. The DMF consist of a cylinder (∼40 cm diame-
ter) containing two media layers (anthracite and sand). Table 2.2 summarizes the
characteristics of the unit.

The pH of the water after Coag + DMF decreases from the raw-water value
(∼8.21) to 7.8–8.0. The residence time from the raw seawater tank inside the
installation to the DMF effluent sampling point is around 25 min.

The pilot plant has one UF module working permanently at a constant flux.
The residence time from the raw seawater tank inside the pilot plant to the UF

Table 2.2 Dual-Medium Filtration Unit Description of Site A

Parameter Value Comment

Flow rate ∼0.9 m3/h Flow from top to bottom
Media anthracite (80 cm), sand

(80 cm)
Anthracite is the upper layer

Cleaning �P = 400 mbar Backwash with air and
water; it takes 1 h before
new water is produced

Total height of DMF 3.5 m —
SDI15 ∼3.5 Typical value after 10 h,

including coagulation



102 ENVIRONMENTAL AND PERFORMANCE ASPECTS

Table 2.3 Ultrafiltration Unit Description of Site A

Parameter Value Comment

Operation Constant flux (1.6 m3/h) Typical pressure ∼70 kPa
Flux 57 L(m2·h)
Nominal pore size 0.01 μm Loose UF
Material PVDF
Brand MEMCOR CMF-S S10V Siemens
Backwash 2 min Air scour and backwash

with permeate water
CEB Every 40 cycles Every ∼10 h
Membrane area 27.9 m2

Filtration Outside to inside

permeate sampling point is around 3 min. The description of the UF is presented
in Table 2.3.

Site B The beachwell has a sand depth of 0.8−1 m and a filtration rate of 0.4 m/h.

Site D The raw-water turbidity ranges from 0.5 to 5 nephelometric turbidity units
(NTU), with total organic carbon content (TOC) ranging between 0.7 and 1.5 mg/L,
and elemental carbon content (EC) is ∼56.5 mS/cm. The pretreatment of the plant
consists of coagulation with ferric sulfate + single-stage granular filtration, with
the effluent of this step fed to the RO units (FILMTEC SW30HR) after cartridge
filtration.

Site S This site is located 15 km from Barcelona. It consists of two sepa-
rated/independent treatment lines (W and T, Fig. 2.9). Pilot plant W consists of
ultrafiltration followed by reverse osmosis at 51% recovery, and pilot plant T con-
sists of coagulation + dissolved air flotation followed by ultrafiltration and then
reverse osmosis at 45% recovery. A second treatment line exists with two-stage
DMF that at the moment does not feed RO. The pilot plants receive water from an
open intake (submerged pipe) located 2.5 km from the coast and 25 m below the

Figure 2.9 Scheme of site S.



STATE OF THE ART OF THE TECHNOLOGY 103

water surface. The pipe is cleaned by chlorination (frequency not disclosed). The
average suspended solids of the raw water was about 3.5 mg/L, with an average
silt density index (SDI) value of 5.

The two site S lines are described as follows:

W Lines . Before the raw water is being fed to the UF, it passes through a
100 μm-strainer. The ultrafiltration units (UF1 and UF2) operate at constant
flux at ∼60 L/(m2·h). Backwash is applied at double the operation flow with
air scour every 30 min, consisting of 10 s air scour, 15 s backwash with UF
permeate, and 45 s forward flush with raw water (Table 2.4).

The RO systems consist of two units working in parallel (RO1 and RO2). Each
unit has six 4-in. SW30-4040HR elements and operate at 52% recovery. The
RO2 unit has a hybrid configuration (high-rejection modules in the front
of the pressure vessel and high-production modules at the end), while RO1
has a standard configuration. Both RO units operate at constant pressure
(70 bar). Bisulfite and antiscalant are added in front of the RO (Permatreat,
phosphonated). Since the start of operation of the plant (April 2009), the RO
membranes were never cleaned. The RO production capacity is ∼0.76 m3/h.

T Lines . The AquaDAF unit was not necessary during the testing period, due
to good raw seawater quality. The UF3 modules are Zenon membranes that
operate in a submerged mode (Table 2.5). There are two dual-medium filters
(DMFs) that operate in series. In DMF1 there are two layers of sand and
pumice and in DMF2 sand and anthracite. DMF1 was not in operation during
the testing period because the raw seawater quality was good. Coagulation
is used in combination with DMF. During the testing period the dose was
1.5 mg/L FeCl3. The RO3 unit is one pressure vessel containing seven 8-in.
elements. The RO operates at 45% recovery.

Site U This system (see Fig. 2.10) is based on the design criteria associated
with slow sand filtration systems. The century-old slow sand filtration concept has
been utilized around the world and now offers the opportunity to be applied in

Table 2.4 UF1/UF2 Unit Description of Site S

Parameter Value Comment

Operation Constant flux (1.9 m3/h) Typical pressure 0.7 bar
Flux ∼58 L/(m2·h) —
Nominal pore size 0.03 μm —
Material PVDF —
Brand SFP2660 OM Excell—Dow
Backwash 1.25 min With air scour, permeate water
CEB Every 24 h ∼48 cycles
Membrane area 33 m2 —
Filtration Outside to inside —



104 ENVIRONMENTAL AND PERFORMANCE ASPECTS

Table 2.5 UF3 Unit Description of Site S

Parameter Value Comment

Flux ∼50 L/(m2·h) —
Nominal pore size 0.02 μm —
Material PVDF —
Brand ZeeWeed Zenon
Membrane area 55 m2 —
Filtration Outside to inside —

Aerial view

Installation of screens in 
the intake gallery

Installation of pum station well

Under ocean floor wet well 5µm
Cartridge

Artist rendering

Figure 2.10 Site U: underocean floor intake–discharge system at Long Beach, California.



STATE OF THE ART OF THE TECHNOLOGY 105

an innovative manner for seawater desalination systems. By incorporating slow
sand filtration (loading rate of <2 L/(m2·h)] into the seawater collection process, a
natural, biological filtration process reduces organic and suspended solids loading
on the desalination plant. Therefore, additional pretreatment is not required, thus
reducing costs and improving the desalination process.

Advantages of the underocean floor seawater intake system over open ocean
intakes or desalination pretreatment processes are: (1) the flow rate and operation
of the under ocean floor intake system is unaffected by wave action and tidal forces;
(2) it is virtually maintenance-free, eliminating operation and maintenance costs;
(3) it requires no backwashing, cleaning, treatment, recharging, and/or rehabilita-
tion; and (4) it serves the dual role of an intake and pretreatment component in an
environmentally sensitive manner.

Site Z The pilot plant is located in Noord-Beveland in The Netherlands. The
plant (Fig. 2.11) makes use of coagulation and ultrafiltration as a pretreatment to
the reverse-osmosis units. Before coagulation, water pH is reduced to 6.5 and then
coagulant [poly(aluminium chloride)] (PACl) is added (0.5 mg/L as Al3+), and
mixing occurs mechanically and hydraulically in the mixing tank. Average condi-
tions for the UF operation are described in Table 2.6. The operational conditions
in the plant such as coagulant dose, coagulant type, and pH correction are under
experimentation and thus have changed over time.

2.3.3.2 Pretreatment for Particulate and NOM Removal

Site A: Dual-Media Filtration versus Microfiltration The Site A plant has
two parallel treatment trains. The first treatment line consists of pH correction
(6.8 with sulfuric acid), coagulation with ferric chloride + polymer addition, and
dual-medium filtration (anthracite and sand). The second treatment train consists
of pH correction and microfiltration [0.1-μm PVDF membranes operating at 50
L/(m2·h)]. Table 2.7 shows that the DOC concentration is ∼1.2 mg/L at the intake
of the plant. SUVA values are in all cases <2, suggesting that nonorganic matter
(NOM) consists mostly of nonhumics with low hydrophobicity and low molecular
weight [51].

Figure 2.11 Scheme of site Z.



106 ENVIRONMENTAL AND PERFORMANCE ASPECTS

Table 2.6 UF Unit Description of Site Z

Parameter Value Comment

Operation Constant pressure It could work at constant
flux for short periods

Flux ∼60 L/(m2·h) After cleaning
Nominal pore size ∼300 kDa —
Material PES —
Brand SeaGuard NORIT filtration
Backwash Every 45 min —
CEB 1-2 x/day —
Membrane area 37 m2 per module
Filtration inside to outside —

Table 2.7 Site A Raw-Water DOC (mg/L) and SUVA Values [L/(mg·m)]

Pretreatment Train Raw Water Coag + DMF Out MF Out

SUVA 0.78 ± 0.12 0.69 ± 0.12 0.59 ± 0.16
DOC 1.19 ± 0.32 0.77 ± 0.03 0.85 ± 0.04

The LC-OCD results are presented in Figure 2.12 for both pretreatment trains
including the percentage removal of the organic matter fractions. By comparing
coagulation + DMF and MF, it can be seen that the former is more effective in
removing organic matter: 35% DOC removal for Coag + DMF compared with 28%
DOC removal for MF. In both treatment trains, the biopolymers are significantly
removed (47% Coag + DMF and 36% MF). DMF combined with inline coagulation
is more effective than MF without coagulant addition. As mentioned in the plant
description, the pilot plant has two pretreatments in parallel with treatments for

(a) (b) (c)

Figure 2.12 Site A LC-OCD results: Coag+DMF (a) and microfiltration (b,c).



STATE OF THE ART OF THE TECHNOLOGY 107

15,000

12,000

9,000

6,000

M
F

I-
U

F
, s

/L
2

3,000

0

20

71 74

37

92

72 68

Raw – coag + DMF Raw – UF

40

60

%
 D

ec
re

as
e 

M
F

I-
U

F

80

100

0
Raw Coag + DMF

100 kDa 30 kDa 10 kDa 100 kDa 30 kDa 10 kDa

UF

(a) (b)

Figure 2.13 Site A MFI-UF values (a) and percentage removal (b) for raw seawater, Coag
+ DMF effluent, and UF permeate with 100, 30 and 10 kDa membranes at 250 L/(m2·h).

the same raw water. Both pretreatments were compared by measuring the MFI-UF
values before and after treatment of the units and with various membranes (100,
30, and 10 kDa) at 250 L/(m2·h). The results are presented in Figure 2.13.

The raw seawater has an electrical conductivity equal to 57.1 mS/cm at pH
8.21, and during the testing period the water temperature was 19◦C. The MFI-UF
value for the raw water is comparable with North Sea water. The higher value is
obtained with the smaller MWCO (10 kDa) as more particles/colloids are retained
by the membrane. The MFI-UF value for 30 kDa is between 100 and 10 kDa and
closer to the latter result. In general the same trend is observed for DMF and UF
water, with the values for the UF permeate lower than those for the DMF effluent.
The percentages in MFI-UF removal for each pretreatment line are presented in
Figure 2.13b. For all the MWCOs, water passage through UF results in further
decrease of MFI-UF values in comparison with Coag + DMF. For UF, MFI-UF
values were 92%, 72%, and 68% for 100, 30 and 10 kDa, respectively. For Coag
+ DMF the reductions in MFI-UF values were 71%, 74%, and 37% for 100, 30,
and 10 kDa, respectively.

Figure 2.14 shows the additional increase in MFI-UF by changing the MWCO
for both pretreatment lines. The change from 100 to 30 kDa produces the higher
increase in MFI-UF value. The additional increases in MFI-UF for DMF and UF
are presented in Figure 2.13.

Site B: Beachwell The beachwell has a sand depth of 0.8 1 m and a filtration
rate of 0.4 m/h. The DOC content at site B averages 0.94 mg/L with a SUVA value
of ∼0.70L/(mg ·m). After passage through the beachwells the DOC is reduced to
0.74 mg/L (see Table 2.8).

The results of LC-OCD analysis are present in Figure 2.15. Humic substances
are the main fraction for the raw water and for the beachwell effluent. The
removal effectiveness of beachwells shows that the DOC removal is ∼21%, with